ZOgnay 2022 - Almeria (Spain)

PhOenix
NEW CHALLENGES FOR THE REUSE

OF URBAN WASTEWATER IN THE
PROVINCE OF ALMERIA




Contents

[ 1TV o o PR PPPPR 3
ACKNOWIEAZEMENLS ..........oiiieiee e e e ae e e e tee e e e arae e e eeaaeeeeenres 4
LIFE PHOENIX PrOJECT ......cooiuiieiiiiiiieeiieeesiteesieestte s st e steeesiteessbeeesateesataesnbeesssbeesnseesnssessnseesnssnenns 5

Technical workshop "LIFE PHOENIX: New challenges for the reuse of urban wastewater in

the province of AIMeria" ............ooo et e e e e e 7
Programme of the WOrKShOp ...........cc.ooiiiiiiiii e e e e 8
Presentations of the SPEAKENS..............ooi i iiii i 10

=  “The new European Regulation for water reuse”
MIS. ANG AIIENAE Pri€tO ...........vvveeeeeeeeeeciieeeee e eeecceee e eeectvaee e e e e e e eeaans 11
[...]
one of them (F-specific or somatic coliphages) shall be analysed.

(***) Clostridium perfringens spores is selected as the most appropriate protozoa indicator. However, spore-forming sulfate-reducing
bacteria are an alternative if the concentration of Clostridium perfringens spores does not make it possible to validate the
requested log,, removal.

microL AN

nnnnnnnnnnnnnnnnnnnnnnnnnn

W\ AGUAS ot — L mpcon ‘NeWIQnd CIESOL
"\ PORTUGAL o 7 TEAMERA 7Y EROFFEMlech ==5=

TECHNK

P -




-
Ph@enlx LIFE PHOENIX: NUEVOS RETOS REUTILIZACION AGUAS RESIDUALES URBANAS PROVINCIA DE ALMERIA

.

2. OBJETIVO LIFE PHOENIX aqualia

Soluciones
grandes y
MELIERER

EDARs :
Soluciones

pequenas
aglomeraciones

DIAGNOSTICO
Y MEJORA
PLANTAS
EXISTENTES.

\AGUASo — # Newlond microlAN
Dot €= 0 M OA*g BRI PP rErech 29




- =
Ph\oenlx LIFE PHOENIX: NUEVOS RETOS REUTILIZACION AGUAS RESIDUALES URBANAS PROVINCIA DE ALMERIA

2. OBJETIVO LIFE PHOENIX

_______ ———————
""""" I DECISION ! REPLICABILITY: !
| | |
i ‘J:JEE‘E_FTJE[;:EE | )| SUPPORT | ALMERIA CASE |
B e J 1 SYSTEM ! STUDY 1
: — o o o — -l
]
TR L L L L L L L L L L L L] B o o o o e - ——— - 1
1 1
1 1
1 1
1 1
e R IR S e e e R B L e e
Large-Medium WWTPs | |'W |
| |
| | -
& Hé | | * = e |
[ H - = I [ o Ry P e e o PRt S R e ) Tl 3
dudims | S e
| 1 ey )
PRETREATMENTS b PRETREATMENTS ' I AND MARKET : o i
| Ballaste lamella clarification, high rate | | Microalgae HRAP + DAF : i UPTAKE I
| disolved ozoned flotation (DOF), disk filter, | | Innovative constructed wetlands 7| e e -
oo D— I
I ' DISINFECTION + AOPs 1 : SRS E,
I DISINFECTION + AOPs : Solar driven ADPs, UV-LED | | CROP FIELD g : st 2
| Ozone, UV, H202 | TEST ' i Ve
i Advanced Oxidation Systems (ADPs) I 1 - #'u = i
———————————————— - b WV o —

PATHOGEN OMLINE MONITORING

. icroLAN

) AGUAS ox -_ e ; Newland microl AN
DIPUTACION CIESOL Online Biomonitoring Systems

@' PORTUGAL ‘ 4 . DE ALMERIA //// EUROPE Enlech T

v
P -




- =
Ph\oenlx LIFE PHOENIX: NUEVOS RETOS REUTILIZACION AGUAS RESIDUALES URBANAS PROVINCIA DE ALMERIA

3. Socios

Entes publicos

e

DIPUTACION
DE ALMERIA

e

COMMFEDERACIOM
HICROGRAFICA DEL
GUADALCIUIVIR, O,

\AGUAS DE
7@ PORTUGAL

\ AGUAS o

~ PORTUG
N\

> 24 .
aqualia

Lider y coordinador

> 2 .
aqualia
PYMES

Centros tecnoldgicos

/ investigacion ‘ Newland

) "o Erlech
C="'M
[ D
(] ®
A\m LN\
mICI'O LA -\
On Ilne Blomonltonng Systems
CIESOL
T @ e
DIPUCION ‘NGWIQnd CIESOL

microLAN

DE ALMERIA //// EUEQ?E Enlech ===3%=
- INOLOC




Phoenix

LIFE PHOENIX: NUEVOS RETOS REUTILIZACION AGUAS RESIDUALES URBANAS PROVINCIA DE ALMERIA

4. Ubicaciones

Toulouse
Gijon Santander, o

L'aCoruna .
. . o oA
Oviedo % Bilbao® g, sebastian
; an.
, Santiago de =
Compostela Leon

L]
Vitoria-Gasteiz
Pontevedrae  Orense

L]
Vigo~1,
/7

. & Gerona
{J/‘><\ J'\F\I\‘AI, - L

5 { Valladolid
L .

Y o L TERs My Barcelona
(0] o] (o) % ; ke, :

7 Tarragona
Salamanca B
L)

Madrid
2 il Castellon
\‘o P de la'Plana
ledo s ) ’ .
(N,

(T
V/
Coimbra é

Pd.-wugal ;:\J Esf)\a_ﬁa {, §, Valencia

. B
LISboa = Badajoz Ny &>

X . g \Benidorm
\ 3 ‘Alicante)s
7 . s{(Alacant)
//,,/ Corgoba ) : e S @ i
Sevill SR R Murcia
Y e N + -
r&elva e. 4 8 d( 4 v,
Albufeira \ ®, . . 'a,'la al ¢
o 3 Y Alwgria
F \ WV EERE) 7 ;
aro : X g v ‘{

’

Gibraltar Mar de A/,
} ran

microLAN

On-line Biomonitoring Systems

AGUAS ot — ~aon 4 Newland
— DIPUTACION CIESOL
@' PORTUGAL =7 . DE ALMERIA //// EROFEEfilech ===g=

> 24 .
aqualia



- =
Ph\oenlx LIFE PHOENIX: NUEVOS RETOS REUTILIZACION AGUAS RESIDUALES URBANAS PROVINCIA DE ALMERIA

.. o= .
4. Ubicaciones ®aqualia
PEQUENAS POBLACIONES: SINERGIAS INTEXT, INCOVER & BIOSOL

Toulouse
Gijon
La/Corufia . Santender N
] ie 1 o N
QUED, Bilbao' San Sebastidn
Santiago de 408
L

Compostela leq

Pontevedrae  Orense

L]
Vigo~1,
/7

o
LA h

Barcelona
)
Tarragona

EDAR Talavera Magrid

Castellon

(Toledo, ES) T R R

¥, Valencia
S *

Lisboa *Badajoz _
2 . L # Benidorm
icante==
s (Alacant)
B £ il YWY
S RTEMurcia

#

Cordoba
J '

&Huelva Sevilla sl
() 3 .
Albufeira . ' Grglzada\

. \ V! _ 'A.. ..;a
Faro : a.aga : ‘.‘

SLIELEIENY  EDAR El Toyo
(Almeria, ES)

ter 1 Innovative Eco-Technologies for Resource Recovery from Wastewater



- =
Ph‘\oenlx LIFE PHOENIX: NUEVOS RETOS REUTILIZACION AGUAS RESIDUALES URBANAS PROVINCIA DE ALMERIA

] . L) .
4. Ubicaciones ’aquaha
PEQUENAS POBLACIONES: SINERGIAS INTEXT, INCOVER & BIOSOL

PRETREATMENT PLANTS 1 HIGH RATE ALGAE POND
High rate algae pond 2 DAFAST
l 5 ' 3 RACEWAY POND REACTOR
5,5m3/h 4 WETLANDS
RAW WASTEWATER 5 UV LED. DISINFECTION
6 NUTRIENTRECOVER
7 PHOTO FENTON UVA/UVC LED CONTAINER
Solar Photo-Fenton
presssasnaniisidisidiisiiiis .5:§ ................................................................................................................
DESINFECTION TR EATMENTS ol .
\4 54m3h
: 5.4 m3/h "
§ IPyrr/
p— I! 'P i ‘ 250 /h
3 = | 111 e >
3 s I:ll g M
. 250 1/h
@
%\ AGUAS o —n . Newland Ln\lc/rcx\l.Au
g PORTUGAL ] | PN /‘// EURCPE Erilech

P -




- =
Ph\oenlx LIFE PHOENIX: NUEVOS RETOS REUTILIZACION AGUAS RESIDUALES URBANAS PROVINCIA DE ALMERIA

4. Ubicaciones
MEDIANAS Y GRANDES POBLACIONES

Toulouse
e Gijon Santander. 3
L'aCoruna ¢ .

. ? A
Oviedo ¥ Bilbao® ,, Sebastidn:

. Santiago de
Compostela Ledn

L
Vitoria-Gasteiz
Pontevedrae  Orense
\/i.go_/\j 3 { Ger.ona

'4 A A . -
S TIY, Valladolid Zaragoza

Y % e | ANERS _. Barcelona

OpOFtO 7 ' IR : Tarragona
/a8 Salamanca X .

EDAR Fonte
Quente Coimbra
(Abrantes, Pt)

Castellon
de la'Plana
Ll

€
é Madrid
‘\

T0ledos
* &/

Pc. ‘\ugal ;Tf o i Vale.ncia
3 e
LiSboa = Badajoz ) o ¢ '_‘1‘.
2 ; S Benidorm
Alicante /==
\,T » ’ (Alacant)
Corgoba i Falh ¢ We
- A ".MurC|a
Albufeira \ Granada\ ‘,’
Faro ) : Mél.aga ;‘f";a
EDAR Almonte LI  EDAR EIl Toyo
(Huelva, ES) (Almeria, ES)
i

microLAN

On-line Biomonitoring Systems

AGUAS —hl C : Newlond
S €= M e SOINS e,
P -




-
Ph'\Oenlx LIFE PHOENIX: NUEVOS RETOS REUTILIZACION AGUAS RESIDUALES URBANAS PROVINCIA DE ALMERIA

4. Ubicaciones Zaqualia
MEDIANAS Y GRANDES POBLACIONES: PRIMERA APROXIMACION

TECHNOLOGIES BY-PASS

— Container Fisico quimicos+

l!. = ‘ I I | I ' I I I ! I i Decantacion lastrada+ Flotacion
g !“ el

COAGULANT, FLOCCULANT, pH control  BALLASTED CLARIFIER DISSOLVED OZONE FLOTATION v

A

TECHNOLOGIES BY-PASSS

i 11" !l]m m'
||||| il
. l"i"‘H "l'l

.---4

Container sistemas filtracion

DISK FILTER DEEP BED FILTER BIOLOGICAL
ACTIVATED
CARBON

MICROFILTRATION PRE-PZONIZATION
ULTRAFILTRATION

Container sistemas
i | e desinfeccidn y oxidacidn
avanzada

sy

; "‘7 microLAN

2\ AGUAS o i %  GIPUTACION ‘ NeWIQnd CIESOL oGy e
&/‘ PORTUGAL , - - DE ALMERIA // EEJOQOPE Enlech T

P -



- =
Ph‘\oenlx LIFE PHOENIX: NUEVOS RETOS REUTILIZACION AGUAS RESIDUALES URBANAS PROVINCIA DE ALMERIA

4. Ubicaciones
MEDIANAS Y GRANDES POBLACIONES: VERSION FINAL

Efecto factor

TECHNOLOGIES BY-PASSS

> .
aqualia

- cal '
{ 11
: iy .:.‘ & ( L - 11 = |
3 I\ 3 3 ‘ i i
COAGULANT,FLOCULANT, pH control  BALLASTED CLARIFIER DISSOLVED OZONE FLOTATION DISK FILTER DREp BED FETER :':T"'vo:'s;" MEMBRANE HEOZONI;AHON
CLARIFAST DOFAST BIOFIL DISINFECTION
i OXIDATION
" HAL-TF * Se aumenta de
10 a 50m3/h
* Equipos escala
industrial
demostrativa,
replicable y
escalable.
=
w\ AGUAS o — e . Newland r,n\lgg.ﬂlj
S €= M e GNYENS

P -




o =
Phoenlx LIFE PHOENIX: NUEVOS RETOS REUTILIZACION AGUAS RESIDUALES URBANAS PROVINCIA DE ALMERIA

5. TECNOLOGIAS akiRalld

PRETRATAMIENTOS
-Tratamientos fisico-quimicos:
DECANTACION LASTRADA
(CLARIFAST)
FLOTACION CON OZONO
DISUETO (DOFAST)

OXIDACION-DESINFECCION

. . e g .. OZONO
-Tratamientos filtracion/biofiltracion H202
FILTRACION LAVADO EN UV

CONTINUO (PURASAND HR)
OZONO+BAC (PURABAC)
ULTRAFILTRACION

N\ AGUAS ¢ — v DIPUTACION Q Newland

microLAN

/‘\%y PORTUGAL @& == DE ALMERIA ///// EROPEEAlech ===

P -



-
Ph'\oenlx LIFE PHOENIX: NUEVOS RETOS REUTILIZACION AGUAS RESIDUALES URBANAS PROVINCIA DE ALMERIA

5. Tecnologias flexible MULTIBARRERA

DISINFECTION-AOPs

.
10m3fh }i\iil\i\lii\I\illl\lii\\\iilii'li!\\ii‘l\i‘il\i\!il\i\\!\liii\\\'
»

SECONDARY
EFFLUENT

soma/h| -

7
S A

i CHLORINE

Al HHI“J““" f'l

) OZONE  H202

{ 10m3fh AOTEN

UV-Dis. ERECLAIMED
UV-Ox. : WATER

DISK FILTER ] Pre-O3 'PURABAC

(ELREEAETTAEEARECAECATLLTRLLALTLE LA iy

in  PURASAND

.
..'L'H'l'l-'l'-'lu'-'- P R R A R R R R L A A A R A A A A A A A R A L A A A A A L 5\\1'.1'-'-\1151'-1-'. 'I\'H%'-'L'L‘ --------------------------------------------------------- "

MULTIMEMBRANE ULTRAFILTRATION

SN ANy "’,////,//"/”

F i el

]
z 10m3/h
1

) i microLAN
2\ AGUAS o —hl - Y DIPUTACION Newland ... i
‘/g AR o C DE ALMERIA ///// SR Enlech ==

P -



— =
Ph‘\oenlx LIFE PHOENIX: NUEVOS RETOS REUTILIZACION AGUAS RESIDUALES URBANAS PROVINCIA DE ALMERIA

5. Tecnologias flexible MULTIBARRERA
CLARIFAST: DECANTACION LASTRADA

Estado del arte:
-Velocities up to 50 m/h in tertiary

Treatment
-About 50 times area reduction

microL AN

nnnnnnnnnnnnnnnnnnnnnnnnnn

2\ AGUAS ox — , Newland
~  DIPUTACION CIESOL
g porrucaL € =" ¢ DE ALMERIR //// EUROPE EnTech S
P -




o -
Phoenlx LIFE PHOENIX: NUEVOS RETOS REUTILIZACION AGUAS RESIDUALES URBANAS PROVINCIA DE ALMERIA

5. Tecnologias flexible MULTIBARRERA ’gqualia
CLARIFAST: DECANTACION LASTRADA

Mas alla del estado del arte

-New hydraulic lamella distribution system
-New ballasted media to test (adsorption) PAC/GAC

Activated Carbon Adsorption

Flocculation-
microsand

Decantation

) AGUAS o = Newland
DIPUTACION
@PORTUGAL C=":"'M OE ALMERIA //// ERoPEETech ===

P -



=
Ph‘\oenlx LIFE PHOENIX: NUEVOS RETOS REUTILIZACION AGUAS RESIDUALES URBANAS PROVINCIA DE ALMERIA

5. Tecnologias flexible MULTIBARRERA >3qualia
DOFAST: FLOTACION POR AIRE DISUELTO
Estado del arte. SPIDFLOW, Veolia
up to 30 m/h, mainly for DAFRAPIDE. Purac
drinking water applications AQUADAF éuez
ITT, Leopold

microL AN

nnnnnnnnnnnnnnnnnnnnnnnnnn

W\ AGUAS o - 4. - ‘ Newland
— ““1.~"7 DIPUTACION CIESOL
”g porrucaL € =" ¢ ' DEAIMERIA //// EROPEERTech =57

P -



* X %
- =] i
Phoenlx LIFE PHOENIX: NUEVOS RETOS REUTILIZACION AGUAS RESIDUALES URBANAS PROVINCIA DE ALMERIA
* o, *

S5 .
5. Tecnologias flexible MULTIBARRERA Paqualia
DOFAST: FLOTACION POR AIRE DISUELTO

Mas alla del estado del arte

-Downflow velocity up to 50 m/h Coagulation
-Innovative lamella distribution system S——

-PAC dosing

-No compressor/pressurized vessel
-DOF system.

— o microL AN

\ )\ AGUAS o | . ‘ NGWlQnd o
DIPUTACION CI ESOL On-line Biomonitoring Systems

PorUGaL @ = DE ALMERIA /// FEflech ===%=

P -



-
Ph‘\oenlx LIFE PHOENIX: NUEVOS RETOS REUTILIZACION AGUAS RESIDUALES URBANAS PROVINCIA DE ALMERIA

5. Tecnologias flexible MULTIBARRERA
PURASAND: FILTRACION EN ARENA CON LAVADO EN CONTINUO

Estado del arte
-Continuous backwash sand filter Raw water
-aqualia patent

Separator

& Catchment

Raw water water trough

Sand washer

® 4 by OFICINAESPAROLA DE @ Nomero de publicacion: 2 196 949
¥  PATENTES Y MARCAS
3 @D Namero de solicitug: 200100863
ESPARA @ int.c1.7: BOTD 24/30
BO1D 24/46
BO1D 24/48
Detergent
drain Raw water
dispersion
@ PATENTE DE INVENGION B
(@) Fecha de presentacién: 11.04.2001 @ Tiularres:

HIDROTEC TECNOLOGIA DEL AGUA, S.L.
Gonzalo de Bilbac, n* 23
@) Fecha de putlicacion de la solicitud: 16.12.2003 41003 Sevilla, ES

Fecha de la concesion: 08.02.2005 @ Inventories: Lara Corona, Enrique

@ Fecha de anuncic de la concesién: 16.03.2008

@) Fecha de putlicacion del follelo de Ia palente: (D agente: Ungria Lopez, Javier
16.03.2005
L
] y 4 microLAN
2\ AGUAS o — oo V.Y DIPUTACION ‘ Newland P
@PORTUGAL — , - ‘ "~ 7" DEALMERIA ///// ERROPEERTech

P -



- =
Ph‘\oenlx LIFE PHOENIX: NUEVOS RETOS REUTILIZACION AGUAS RESIDUALES URBANAS PROVINCIA DE ALMERIA

»
5. Tecnologias flexible MULTIBARRERA Paqualia
PURASAND: FILTRACION EN ARENA CON LAVADO EN CONTINUO

. Valvula PIC
Medidor pérdida de carga Air-lift 2 Nm3/h

influents : > -o¥-¥e

Mas alla del estado del arte

Medidor de caudal de arena basculante
* Qarena=0,65m3/h

PURASAND HR (High Recovery) o

90% WASH WATER REDUCTION f:c':;:l
90% COMPRESSED AIR REDUCTION

50% SUSPENDED SOLIDS AND TURBIDITY EFFLUENT

REDUCCTION

Vélvula PIC

PURASAND HR

e

% icroLAN
AGUAS — ’ 5 ‘ N8W|C\nd micro s
. DIPUTACION CIESOL Oine Bomonitoing sysems
/y PORTUGAL ‘ . DE ALMERIA /// EUROPE EnTech PR St

P -



Phoenix

LIFE PHOENIX: NUEVOS RETOS REUTILIZACION AGUAS RESIDUALES URBANAS PROVINCIA DE ALMERIA

5. Tecnologias flexible MULTIBARRERA

PURABAC: OZONO+BAC

Estado del arte

-Ozone oxidizes OM/CECs improving
biodegradability

-BAC with GAC combines biodegradation
and adsorption

to remove OM/CECs that are not
biodegradable.

-Activated carbon can be continuously
biologically

Regenerated

Ozone BAC

AGUAS DE —
”\\PORTUGAL ‘ —_— ¢ .
N

> 24 .
aqualia

oM
concentration

L 3

Raw water

Slow adsorption

Biological effect without O5

1ological effect caused by ozonation

Rapid adsorption

Water after rapid adsorption

Water after adsorption
without biological effect

Water processed through GAC
without O,

Water ozonated
+ filtered through activated carbon

1 Non-adsorbable fraction

>

Time

microLAN

Newland
DIPUTACION CIESOL
DE ALMERIA //// FROFTEnlech ===
P -



- =
Ph\oenlx LIFE PHOENIX: NUEVOS RETOS REUTILIZACION AGUAS RESIDUALES URBANAS PROVINCIA DE ALMERIA

5. Tecnologias flexible MULTIBARRERA
PURABAC: 0OZONO+BAC

BAC with Purasand HR Technology
In upflow configuration

Granular activated carbon

microLAN

5
N\ AGUASox i DIPUTACION ‘ Newland CIESOL
@' PORTUGAL =:"* . DE ALMERIA /// EUROPE EnTech e T
P -



- =
Ph\oenlx LIFE PHOENIX: NUEVOS RETOS REUTILIZACION AGUAS RESIDUALES URBANAS PROVINCIA DE ALMERIA

. : T -
5. Tecnologias flexible MULTIBARRERA aqualia
MODULO FILTRACION

PURASAND HR 1
PURASAND HR 2
PURABAC

FILTRO DE DISCOS

B ]

/‘\\AGUASDE -0 DIPUTACION
= PORTUGAL ‘ p— DE ALMERIA /////EUEQ?EEnTech e T
- E INOLOC

& Newland

microLAN
EsoL



— =
Ph‘\oenlx LIFE PHOENIX: NUEVOS RETOS REUTILIZACION AGUAS RESIDUALES URBANAS PROVINCIA DE ALMERIA

. : T :
5. Tecnologias flexible MULTIBARRERA aqualia
FILTRO DE DISCOS

Filter

Estado del arte
-Mecana (Tegma)
-Rotadisc (Estruagua)

Service
platform

-Dynacloth(Nordic wbe
Water) Cogment
-Alfa Laval

microLAN

On-line Biomonitoring Systems

\\AGUAS DE - » . DIPACION ‘ NGWIQnd CIESOL
”g portuca. € =":" ¢ " DEALMERIA ///// EROPEEMTech ===g=:

P -




- =
Ph‘\oenlx LIFE PHOENIX: NUEVOS RETOS REUTILIZACION AGUAS RESIDUALES URBANAS PROVINCIA DE ALMERIA

5. Tecnologias flexible MULTIBARRERA
DESINFECCION / OXIDACION AVANZADA

CONTAINER

40 feet container

OZONE ANALYZER

AIR
CONDITIONER

CHILLER

CONTROL

e water flow meter

e Dissolved ozone analyser

e Off-gas ozone analyser

e Transmittance measurement analyser
e pumps for H202

e H202 analysers

e Ozone destructor for off-gas

e o
02 GENERATOR

The contact towers, the frame and piping are built in 316 stainless steel.

P
2\ AGUAS o —cee 5
— DIPUTACION
’g PORTUGAL ‘ ’ . DE ALMERIA

P -

microL AN

nnnnnnnnnnnnnnnnnnnnnnnnnn

D gfg"!vEInQTQth SRl

TORRES DE
CONTACTO




- =
Ph‘\oenlx LIFE PHOENIX: NUEVOS RETOS REUTILIZACION AGUAS RESIDUALES URBANAS PROVINCIA DE ALMERIA

, . > :
5. Tecnologias flexible MULTIBARRERA aquaha
ALTA FLEXIBILIDAD, TRAJE A MEDIDA

PRETREATMENTS-AQUALIA

FQT

i e <0.10 €/m3 OPEX
— DISINFECTION-AOPs . . ., .
 Eliminacion >90% Contaminantes
(- _C“}:‘““E emergentes (CE) vy bacterias
|. ||||U|||||“'"m ,iﬁ resistentes antibioticos (BRA)
AR EE L»«% : s * Eliminacion >97% microplasticos
u PURASAND  DISK FILTER ' | Pre-O03 'PURABAC OZONE  H202 UV-Ox. WATER
f MULTIMEMBRANE ULTRAFILTRATION (MPs)
PURASAND DISK FILTER OZONE BAC UVdis. UVOx.
1 o/ X X X X X X
2 /X |X X X X X X X X X
3 0/X X X X
4 0/X X X X X X X
5 o/X |X X X X X X
6 0/X X X X
7 l0/X |o/X X X X
8 |0/X |o/X X X X X
=
A —.l' L /"‘\ic/ro\LAN
W €= 0 DIPUTACION ‘}/Qgp‘s’gggg gsaL )

P -




- =
Ph‘\oenlx LIFE PHOENIX: NUEVOS RETOS REUTILIZACION AGUAS RESIDUALES URBANAS PROVINCIA DE ALMERIA

, . > :
5. Tecnologias flexible MULTIBARRERA aquaha
ALTA FLEXIBILIDAD, TRAJE A MEDIDA

PAC COAG. FLOCUL. CLARIFAST COAG.-FLOC-CLARIFAST-DISK FILTER-UV
- CLARIFIED
| WATER
SECONDARY 10 m3/h
EFFLUENT It
50 m3/h
| PAC

CHLORINE

10 m3/h 10m3/h UV-Dis. RECLAIMED